



Pos	Part Number	Description	Additional Text	Quantity
1	94542031044	ABS Unit WET		1.00
2	94842001000	HOSE CYLINDER MASTER FR-UNIT A		1.00
3	94542004044	HOSE UNIT ABS-CALIPER REAR		1.00
4	94842003000	HOSE UNIT ABS-CALIPER FRONT		1.00
5	94542002000	HOSE CYLINDER MASTER RR-UNIT A		1.00
6	90113013000	BANJO SCREW		7.00
7	90113026000	COPPER GASKET		16.00
8	90111051000	brake light switch, rear		1.00
9	94142025000	Sensor speed wheel		2.00
10	94542020000	Sensor wheel, front		1.00
11	J900000500800	BOLT SOCKET M5X0.8		10.00
12	J900000601606	BOLT-FLANGE-KAE ST-F DIA-06 L-		2.00
13	93811093000	BAND		3.00
14	93813147000	CLAMP FOR BRAKE HOSE		1.00
15	93813035000	CLAMP SENSOR CABLE		4.00
16	J910000800500	NUT NYLOC-M5X0.8XHT. 4.5XCL6XB		1.00

17	J025050206	bolt flange-m5x0.8xl20xcl10.9x		1.00
18	J320001505300	CLAMP		1.00
19	94513026000	Brake hose bracket		1.00
20	94801085000	clamp		2.00
21	J900000602201	BOLT-FLANGED-SMALL		2.00
22	J025060181	Hex collar screw M6X18		1.00
23	J025050103	HH-COLLAR SCREW M5X10		1.00
24	93013068010	Bracket, reservoir		1.00
25	93013068000	Sheet		1.00
26	J025060109	HH-COLLAR SCREW M6X10 SW8		2.00
27	93035065020	Spacer bushing		1.00
28	94513046000	PLATE CLAMP		1.00
29	90106001007	SILENT BLOCK AIRFILTER		3.00
30	J926060000	FLANGED NUT M6 WS10 SELF LOCK.		3.00
31	94142040000	ABS module holder		1.00
32	J900000601801	bolt-flange-kad st-f dia-06 l-		3.00